



Entwicklungs- und Prüflabor  
Holztechnologie GmbH  
Zellescher Weg 24 · D-01217 Dresden  
www.eph-dresden.de

Test laboratory accredited by Deutsche Akkreditierungsstelle GmbH (DAKkS)  
(German Accreditation System of Testing) acc. to DIN EN ISO/IEC 17025



Deutsche  
Akkreditierungsstelle  
D-PL-11054-01-00

# TEST CERTIFICATE

ST-11-01-03-04

**Product:** Laminate floor coverings „**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE, VITALITY LINE**“  
Dimensions : 1276 mm x 327 mm x 8 mm

**Customer:** ter Hürne GmbH & Co. KG  
Ramsdorfer Str. 5  
46354 Südlohn

**Order:** External control of laminate floor coverings  
Testing and assessment of selected properties according to EN 13329

**Test report:** 279268/1

**Test results:**

- The general requirements according to table 1 are fulfilled.
- The classification requirements of the following levels of use are fulfilled:
 

Resistance against abrasion:	class 21 - 23, 31 - 32
Resistance against impact:	class 21 - 23, 31 - 32
Thickness swelling:	class 21 - 23, 31 - 33
Resistance to staining:	class 21 - 23, 31 - 33
Resistance against soft chair rolls:	class 21 - 23, 31 - 33
Resistance against movement of a furniture leg:	class 21 - 23, 31 - 33

The products „**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE and VITALITY LINE**“ fulfil the general requirements according to table 1 and the classification requirements for the level of use 21 - 23 and 31 - 32 according to EN 13329 for the selected properties.

Extent of validity of the test certificate until 04.01.2012.

Dresden, 10.01.2011

Head of laboratory



Engineer in charge